SOLAR TRACKER

ASSEMBLY MANUAL

www.elquator.com




PARTS LIST

PART NAME QUANTITY REVISION
1
BODY FRAME
1
FRAME SUPPORT
&
1
N—rt
ADJUSTABLE ROLLER
1
\
ROLLER ARM
1
BOTTOM COVER 1
1
BOTTOM COVER 2
~ )/
SOLAR TRACKER ASSEMBLY MANUAL

-t




COMPONENT COVER

-

-t

1
BATTERY COVER
1
MOTOR.ERACKET
1
PLATE HOLDER
1
GEAR HOLDER
1
BOTTOM PLATE
~ )/
SOLAR TRACKER ASSEMBLY MANUAL




/ 1
PANEL SHAFT

4
CENTER GEAR SHAFT

5 1

ROLLER ARM SHAFT

1
MOTOR BRACKET SHAFT
1
CENTER GEAR
1
MIDDLE CONNEGTION GEAR
1
OUTER GEAR
~ )/
SOLAR TRACKER ASSEMBLY MANUAL

ol




1
BATTERY
1
SWITCH
2
MOTOR CONTROLLER
2
R\
PLUG SOCKET CONNECTOR

)\ /.
SOLAR TRACKER & ASSEMBLY MANUAL




OPTIONAL

CASTOR WHEEL

STEPPER MOTOR

SOLAR PANEL

BEARING 6201Z

BEARING 6000Z

BEARING CIRCLIP

SHAFT CIRCLIP

~ )/

ASSEMBLY MANUAL

SOLAR TRACKER

LT

£l



BOLT/NUT/WASHER
M4X0.7X65

9

HEAD CAP BOLT & WASHER
M5X0.8X12

(®

SI)

HEAD CAP BOLT/NUT/WASHER
M5X0.8X20

FLAT HEAD BOLT/NUT/WASHER
M5X0.8X20

=
SIS)
HEAD CAP BOLT/NUT/WASHER
M6X1 . 0X30

- @

12

HEAD CAP BOLT/NUT/WASHER
M6X1.0X85

i

BOLT & WASHER
M8X1.25X25

Voo

BOLT/NUT/WASHER
M10X1.5X30

SOLAR TRACKER

~ )/

ASSEMBLY MANUAL

-t




MID RAIL

END RAIL

END CLAMP KIT SET
BOLT M8X1.25X30

MID CLAMP KIT SET
BOLT M8X1.25X55

e

L FEET SET
BOLT M8X1.25X25

A\

U-JOIN

~ )/

SOLAR TRACKER ASSEMBLY MANUAL

-t




A

Bolt
(M10X25)

Nut (M10)

! ! !
-
v ty

Use M10 bolt, nut and washer

Install castor wheels
to round holes of plate

B
Install stepper motor Bolt
to the center hole of plate (M6X30)
Nut (M6)

Spring
washer (M6)

\/_
SOLAR TRACKER % ASSEMBLY MANUAL



.
) / ok bi
Connect with ;tepper Use lo pin sccrew
motor - to lock the shaft
e ~
- ~
— ~

)\ /.
SOLAR TRACKER & ASSEMBLY MANUAL

Use lock pin Sgpéw
to lock the gedr

Gear
(Centre)

Lock pin
screw




M6 bolt and washer

Bearing 6201Z

1. Install bearing 6201Z into center

hole of gear.

Make sure bearing fits with the hole

Gear with
bearing

Gear
holder

Bolt
(M5X12)

Washer
(M5)

Attach connected shaft and
gear onto plate.

Use M5 bolt, washer and nut

SOLAR TRACKER

~ )/

-t

ASSEMBLY MANUAL

Bolt
(M5X25)

Nut (M5)

Spring
washer (M5)

10



Install bearing,6000Z with
circlip into eénter hole of plate. g

Make sure bearing fits the hole. ~. \
e T

1. Connect center sh

t

with bottom plate amd then
install outside gear to

—
-
Bearing 6000Z with
circlip.
2. Attach the outer gear to the bottom plate.
At the same time, install the plate holder
T in the middle between the outer gear and the

bottom plate.

— Body platform— —— ——- —
} [ qp— W

e B | —

Plate holde#

: Nylonjwasher/spacer
T

—

|
|
|
|
|
! ‘ ‘
! ‘ ear .
| ‘
\ \
|
|
|
|
|

SOLAR TRACKER

~ )/

-t

. ‘ ‘Bottom plate
(I ‘
T . Nut and
complete the gedr connection. washer
/

G

Plate
holder

Bolt
(M5X30)

Nut (M5)

Spring
washer (M5)

Nylon
washer (M5)

ASSEMBLY MANUAL

11



MOUNTING STAND INSTALLATION

\ Install by using the same
' bolt (M5X30) and nut (M5)
\used in “Step 8”

)\ /.
SOLAR TRACKER & ASSEMBLY MANUAL

12



Bearing 60007

Insert bearings 6000Z with
circlip into bracket holes

Install roller arm into
bracket bearings and
attach to shaft.

~
.
.
7
Va
V4
V4
V4
Shaft
Roller
Arm
Cirlip

SOLAR TRACKER ASSEMBLY MANUAL

o



Roller track

Install roller into roller arm

S

Rotate¢ roller f
height adjustme

+

SOLAR TRACKER

Insert lock bin
Put the lock|pin

~ )/

-t

ASSEMBLY MANUAL

Attach stepper motor to
motor bracket

Use M6 bolt, nut

Install the stepper motor to
connect with the roller arm.
Use the coupling to connect it.

Motor

Bolt
(M6X100)

bracket

Nut (M6)

Spring
Washer (M6)

14



oo o222
HlTejve W
o o — =

£ C|l+ C ~|©

= [= (=3 R=NN
o= |- c o
o v+ X - c
— |- — —H O+ »n
' " Olo=|3|la®
DD oD —|=Zn =

MID RAIL

END RAIL

15

SOLAR MOUNTING RAIL INSTALLATION

)\ /.
SOLAR TRACKER & ASSEMBLY MANUAL



Attach the bearing housing and holder part -
into the panel frame -

J

Bearing
holder

Shaft
Holder

Bolt
(M4X60)

Nut (M4)

Spring

washer (M4)

Install the panel frame into the body arm.

use the shaft to attach it.

SOLAR TRACKER !ﬂs ASSEMBLY MANUAL




Install the frame support

K

L feet

Bolt
(M8X50)

Bolt
(M6X20)

Nut (M8)

Spring
washer (M6)

Spring
washer (M8)

2. Put in the Shaft first,
and then install the
bearing with the cirlip /

=) !
3. Use the circli?
to lock

1. Connect the frame support
with the stepper
motor bracket

Shaft

Bearing
6000ZZ

Cirlip

-

SOLAR TRACKER !ﬂs ASSEMBLY MANUAL

)/
-t



18

< || < | 0
ol a ©
=g 5 =2

glg| | 42
|~ o o o«
[SNS) o malc o
ddddddddd
ClHlO=E0=+HQo®©
Wi =Eo~—omo—olwn =

\

) N} HENAANN

@Ut QD

=

\

SOLAR PANEL INSTALLATION

)\ /.
SOLAR TRACKER & ASSEMBLY MANUAL



COVER INSTALLATION

4

Bolt

(M5X20)

Washer (M5)

Attach the cover to
the body frame

Use M5 bolt
and washer

19

ASSEMBLY MANUAL

~ )/
LT

£l

SOLAR TRACKER



COMPONENT AND BATTERY COVER
INSTALLATION

Batery cover

Component cover

~ )/

SOLAR TRACKER ASSEMBLY MANUAL 20

-t



COMPONENT INSTALLATION

CONNECT WITH

CONNECT WITH
ROLLER ARM MOTOR

BATTERY

CONNECT WITH
BODY ROTATED MOTOR

BATTERY
CONNECTION

16A SOCKET CONNECTOR

—

ARM ROLLER
MOTOR CONNECTION

BODY ROTATED
MOTOR CONNECTION

~ )/

SOLAR TRACKER % ASSEMBLY MANUAL

-t



BATTERY STORAGE INSTALLATION
(OPTIONAL)

)\ /.
SOLAR TRACKER & ASSEMBLY MANUAL

22



ELQUATOR SDN. BHD.

Address:

No 15, Jalan P4/8B
Bandar Teknologi Kajang
43500 Semenyih
Selangor

Malaysia

Phone:
+6 (03) 8726 0207

E-mail:
info@elquator.com

Website:
www.elquator.com

TOGETHER WE CAN



	Assembly Manual 1
	Assembly Manual 2

